
Razor Blade 26D-28D

PARTS LIST
KENT MODELS: 
908 7099 020 - 908 7100 020
908 7101 020

909 6458 000(3)2006-06

Razor Blade 28C





2005-12

1

909 6458 000(3)2006-06

 DESCRIPTION                    
             
PLAN     

    

WHEN ORDERING PARTS

* Use the 8, 9 or 10 digit numbers from the “Ref. No.” columns in this parts list.
* Specify the model and serial number of the machine.
* Use the space below to record the model and serial number for future reference.

Model  ___________________  Serial No.  ___________________

GENERAL VIEW 2-3
TANKS ASSEMBLY 4-5
DIRTY WATER TANK 6-7
CHASSIS SYSTEM 8-9
FRONT WHEEL ASSEMBLY 10-11
STEERING SYSTEM 12-13
CONTROL PANEL ASSEMBLIES 14-15
PEDAL ASSEMBLY 16-19
FOOTBOARD ASSEMBLY 20-21
SOLUTION SYSTEM 22-23
SQUEEGEE SYSTEM  26D 24-25
SQUEEGEE SYSTEM  28D-28C 26-27
DISC BRUSHES SYSTEM 28-29
CYLINDRICAL BRUSHES SYSTEM 30-39
SEAT ASSEMBLY 40-41
LIFTING BRUSH DECK SYSTEM 42-43
ELECTRICAL COMPONENTS 44-45
BATTERY CHARGER ASSEMBLY 46-47
WIRING DIAGRAM 48-49
ACCESSORIES 50-53
RECOMMENDED SPARE PARTS 54-55

TABLE OF CONTENTS

RAZOR BLADE 26D - 28D - 28C

* = Optional
# = Modifi ed item No. or New item No.
[] = Not shown
xxxxxx= Contained in a Kit



2005-12

2

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C
GENERAL VIEW

15

12

16

17

14

7

8

6

13

21

5

9 3

10

11

4

18
19



2005-12

3

909 6458 000(3)2006-06

Item No. Ref. No. Qty Description

1 145 1129 000 6 Washer 16X6
2 145 1894 000 6 Screw M6X30
3 1 Squeegee system 26D
4 909 5903 000 1 Hatch right
5 909 5904 000 1 Hatch left
6 1 Brushes system 26D
6 1 Brushes system 28D
7 1 Front wheel assembly
8 1 Solution system
9 1 Squeege support system

10 1 Squeegee system 28D-28C
11 1 Lifting brush deck system
12 1 Steering system
13 1 Cylindrical brushes system 28C
14 1 Chassis assembly
15 1 Tanks assembly
16 909 6068 000 1 Battery container
17 1 Footboard Assembly
18 909 6158 000 1 Box for battery charger cable
19 146 0765 000 2 Screw 6X10

RAZOR BLADE 26D - 28D - 28C
GENERAL VIEW



2005-12

4

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C
TANKS ASSEMLY

 

12 

7 
6 14 

8

16 

11 

13 

15 

10 
1 

2 
4 

5 
3 

17 

SEE SEAT ASSEMBLY
SEE DIRTY WATER TANK

9 

8 

3 

18 



2005-12

5

909 6458 000(3)2006-06

Item No. Ref. No. Qty Description

1 xxxxxxxx 6 Washer fl at 6X18 (Tanks assembly hardware kit)
2 xxx xxxx xxx 1 Washer fl at 6X12,5 SS (Tanks assembly hardware kit)
3 xxxxxxxx 4 Nut hex low M6 selfl ock. SS (Tanks assembly hardware kit)
4 xxx xxxx xxx 2 Washer fl at 6X24 SS (Tanks assembly hardware kit)
5 xxx xxxx xxx 1 Screw M6X95 (Tanks assembly hardware kit)
6 xxx xxxx xxx 4 Washer fl at 12X24 SS (Tanks assembly hardware kit)
7 xxx xxxx xxx 2 Screw M12X130 (Tanks assembly hardware kit)
8 xxx xxxx xxx 3 Screw M6X65 (Tanks assembly hardware kit)
9 xxx xxxx xxx 2 Washer fl at 6X12,5  (Tanks assembly hardware kit)
10 xxx xxxx xxx 4 Washer split 6 (Tanks assembly hardware kit)
11 xxx xxxx xxx 2 Gasket (Tanks assembly hardware kit)
12 909 6245 000 1 Fresh water tank
13 xxx xxxx xxx 1 Cable guide (Tanks assembly hardware kit)
14 xxx xxxx xxx 2 Spacer (Tanks assembly hardware kit)
15 xxxxxxxx 2 Screw M6X70 (Tanks assembly hardware kit)
16 xxxxxxxx 2 Nut hex M12 selfl ock. (Tanks assembly hardware kit)
17 xxx xxxx xxx 2 Screw M6X45 (Tanks assembly hardware kit)
18 xxx xxxx xxx 2 Razor Blade Decal (Kit decals)
[19] 909 6470 000 1 Kit decals (Razor blade decals pos.18; KENT decal pos. 22 - pag.12; battery 

decal pos. 38 - pag. 8; decal fuse 60A, decal fuse 5A, decal fuse 100A pos. 
29-30-31 - pag. 38)

[20] 909 6401 000 1 Tanks assembly hardware kit (1,2,3,4,5,6,7,8,9,10, 11,13,14,15,16,17)

RAZOR BLADE 26D - 28D - 28C
TANKS ASSEMLY



2005-12

6

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

DIRTY WATER TANK

16 

5 

3

4

15

13 

18 

19 

17 

14 

2 

22 

1

8 

7
11 

12 

6 10 

21 

20 

9 
23 

25 

24 

26 

28 

29 

30 31 32 33

34



2005-12

7

909 6458 000(3)2006-06

Item No. Ref. No. Qty Description

1 xxxxxxxx 2 Nut cap M6 (Float cage fi tting kit)
2 xxxxxxxx 3 Nut hex low M6 selfl ock. (Dirty water tank hardware kit)
3 08812259 2 Cage, fl oat
4 08812373 1 Floating ball
5 909 6199 000 1 Holder, fl oat cage
6 08812967 1 Hose clamp (Hose clamp kit)
7 xxxxxxxx 1 Gasket (Float cage fi tting kit)
8 xxx xxxx xxx 2 Washer fl at 6X18 SS (Float cage fi tting kit)
9 145 0543 000 1 Hose clamp 14/32-52
10 xxx xxxx xxx 1 Screw M5X12 SS (Hose clamp kit)
11 xxx xxxx xxx 2 Nut M6 SS (Float cage fi tting kit)
12 xxx xxxx xxx 4 Washer fl at 6X12,5 SS (Float cage fi tting kit)
13 xxx xxxx xxx 2 Screw hex. hd M6X40 SS (Float cage fi tting kit)
14 909 5196 000 1 Vacuum motor 24V 500W
15 909 6246 000 1 Recovery tank
16 909 6247 000 1 Tank cover
17 xxx xxxx xxx 3 Spacer hex M6 H70 (Dirty water tank hardware kit)
18 909 6094 000 3 Vibration damping
19 909 6095 000 1 Gasket
20 909 6096 000 1 Drain hose
21 909 6097 000 1 Vacuum hose
22 146 0629 000 1 Gasket
23 909 5371 000 2 Carbon brush
24 909 6380 000 1 Hose clamp kit (6,10)
25 909 6381 000 1 Float cage fi tting kit (1,7,8,11,12,13)
26 909 6382 000 1 Dirty water tank hardware kit (2,17)
[27] 909 6128 000 1 Clamp
28a 909 6442 000 1 Acoustic insulation hose
29a 909 6569 000 1 Acoustic insulation
30# xxx xxxx xxx 2 Screw M3X20 ss
31# xxx xxxx xxx 1 Cover tank plate
32# xxx xxxx xxx 2 Washer fl at 3X12 SS
33# xxx xxxx xxx 2 Nut hex. low selfl ock. M3 SS
34# 909 6811 000 1 Cover tank stopper kit (30,31,32,33,35)
[35]# 909 6813 000 1 Installation instructions for cover tank stopper kit

RAZOR BLADE 26D - 28D - 28C

DIRTY WATER TANK

a: on machines with serial number starting from 060803403



2005-12

8

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C
CHASSIS SYSTEM

2

9 
8

5 21
 

8 

11

18
 

1 

26
 

15
 

1 

17
 

30
 

32
 

10
 

16
 

22
 

25
 

24
 

3 

28
 

31
 

23
 

14
 

7 

27
 

6 
12

 

4 
13

 
29

 

20
 

10

 1
 

3 

33
 

34
 

35
 

36
 37

 
19

 39
 40

41
 

42
 



2005-12

9

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

CHASSIS SYSTEM

Item No. Ref. No. Qty Description

1 xxx xxxx xxx 8 Washer fl at 6X12,5 SS (Bar protection fi tting kit -Actuator’s pin fi tting kit -
Chassis hardware kit)

2 xxxxxxxx 2 Screw hex hd M8x35 SS (Chassis hardware kit)
3 xxxxxxxx 3 Nut hex. low self lock. M6 SS (Bar protection fi tting kit -Kit tank cable)
4 08603688 2 Nut hex. low self lock. M5 SS
5 xxxxxxxx 2 Bushing ø 8X12X12.5 (Chassis hardware kit)
6 xxxxxxxx 2 Bushing (Rear wheels fi tting kit)
7 xxx xxxx xxx 1 Washer fl at 6X24 SS (Kit tank cable)
8 xxxxxxxx 4 Washer fl at 8x17 SS (Chassis hardware kit)
9 xxx xxxx xxx 2 Washer split 8 SS (Chassis hardware kit)

10 145 4772 000 8 Insert hex. M6
11 145 4773 000 3 Insert hex. M8
12 xxx xxxx xxx 2 Screw M8X20 (Rear wheels fi tting kit)
13 145 8282 000 2 Screw hex hd M5x12 SS
14 xxx xxxx xxx 1 Screw (Kit tank cable)
15 xxx xxxx xxx 4 Washer split 6 SS (Chassis hardware kit)
16 xxx xxxx xxx 2 Retaining ring (Actuator’s pin fi tting kit)
17 145 9828 000 1 Screw M8X35
18 xxx xxxx xxx 4 Screw hex hd M6X16 SS (Chassis hardware kit)
19 xxx xxxx xxx 1 Squeegee lifting calble
20 909 6240 000 1 Plate
21 145 2612 000 2 Pulley
22 146 0987 000 4 Clamp
23 xxx xxxx xxx 1 Spacer (Kit tank cable)
24 xxx xxxx xxx 2 Screw hex hd M6x20 SS (Bar protection fi tting kit)
25 909 6065 000 1 Chassis BR601-BR651-BR751
26 909 6066 000 1 Actuator protection
27 909 6067 000 2 Rear wheel  ø 300x70
28 909 6069 000 1 Bar protection cable
29 909 6070 000 1 Drain hose bracket
30 909 6715 000 1 Jack motor 24V
31 909 6151 000 1 Tank cable
32 xxx xxxx xxx 1 Pin (Actuator’s pin fi tting kit)
33 909 6364 000 1 Rear wheels fi tting kit (6,12)
34 909 6365 000 1 Kit tank cable (3,7,14,23) 
35 909 6366 000 1 Bar protection fi tting kit (1,3,24)
36 909 6367 000 1 Actuator’s pin fi tting kit (1,16,32)
37 xxx xxxx xxx 1 Battery decal (Kit decals)
[38] 909 6368 000 1 Chassis hardware kit (1,2,5,8,9,15,18)
39 xxx xxxx xxx 1 Nut hex low selfl ock M6
40 xxx xxxx xxx 1 Squeegee cable adapter
41 xxx xxxx xxx 2 Nut hex. M6 SS
42 909 6757 000 1 Squeegee cable kit  (19,39,40,41)
[46] 909 6758 000 1 Installation Instructions 

for squeegee cable kit



2005-12

10

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

FRONT WHEEL ASSEMBLY

29 

23 

22 33 
5 

20 

6 

21 

30

18 

35 

25 

32 

26 
2 

17 

24 

15 
11 
14 

10 

7 
12 

13 

36 

8 

28 
31 

37 
4 

34 
27 

19

9 

1 
16 

3 

38 
40

39 
41 

15 

42 

43 

44 

45 

47 

46 



2005-12

11

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

FRONT WHEEL ASSEMBLY

Item No. Ref. No. Qty Description

1 xxxxxxxx 2 Cable clamp (Cable clamps fi tting kit)
2 08600669 2 Pin 4X20
3 xxxxxxxx 2 Nut hex. low self lock. M5  (Cable clamps fi tting kit)
4 145 9774 000 1 Key 5X5X20
5 xxx xxxx xxx 2 Screw hex hd M5x10 (Clamp kit)
6 xxx xxxx xxx 4 Bushing (Front wheel assy hardware kit)
7 xxx xxxx xxx 6 Washer split 8 (Fitting plate kit)
8 145 5065 000 2 Screw M5X14
9 145 5919 000 2 Dowel M10X25

10 xxx xxxx xxx 6 Washer fl at 8X17 (Fitting plate kit) 
11 xxx xxxx xxx 1 Ring nut (Ring nut kit)
12 xxx xxxx xxx 6 Screw hex hd M8X20 (Fitting plate kit)
13 145 9191 000 1 Retaining ring
14 145 9309 000 6 Screw M6X20
15 xxx xxxx xxx 2 Washer fl at 16X30 (Ring nut kit)
16 xxx xxxx xxx 5 Washer fl at 5X10  (Cable clamps fi tting kit)
17 xxx xxxx xxx 2 Screw M5X25 (Cable clamps fi tting kit)
18 xxx xxxx xxx 4 Screw M10X35 (Front wheel assy hardware kit)
19 146 1533 000 1 Dowel M5X10
20 xxx xxxx xxx 2 Clamp (Clamp kit)
21 909 5937 000 1 Steering support
22 909 5938 000 1 Vibration damping
23 909 5939 000 1 Drive wheel 600W 24V
24 909 5940 000 1 Steering support plate
25 909 5941 000 1 Ball bearing support
26 909 5942 000 1 Ball bearing 
27 909 5943 000 1 Steering pinion
28 xxx xxxx xxx 1 Crown (Crown kit)
29 909 5945 000 1 Steering shaft
30 909 5946 000 1 Support
31 xxx xxxx xxx 1 Steering crown spacer (Crown kit)
32 909 6317 000 1 Sensor kit
33 909 6221 000 1 Bracket wire protection
34 145 2330 000 1 Greaser
35 145 4691 000 1 Ball bearing 
36 145 9505 000 1 Bushing 
37 146 2873 000 1 Washer fl at 16X30 nylon
38 909 6324 000 1 Carbon brush kit (4pcs)
39 909 6323 000 1 Tyre wheel
40 909 6326 000 1 Electromagnetic brake
41 909 6325 000 1 Motor 600W 24V
42 909 6370 000 1 Fitting plate kit (7,10,12)
43 909 6371 000 1 Crown kit (28,31)
44 909 6372 000 1 Cable clamps fi tting kit (1,3,16,17)
45 909 6373 000 1 Ring nut kit (11,15)
46 909 6374 000 1 Clamp kit (5,20)
47 909 6375 000 1 Front wheel assy hardware kit (6,18)



2005-12

12

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

STEERING SYSTEM

SE
E 

CO
NT

RO
L P

AN
EL

 S
YS

TE
M

18
 22

 

6 

2 

5 17
 

13
 

16
 9 

 

15
 

14
 

3 

8 

19
 

21
 

4 

1 
12

 
11

 

7 

10
 20

 

24
 

23
 

25
 

Na
m

e 
Pl

at
e

26
 



2005-12

13

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

STEERING SYSTEM

Item No. Ref. No. Qty Description

1 xxx xxxx xxx 2 Nut hex. M5 (Kit rod tension)
2 xxx xxxx xxx 8 Washer split 8 (Steering system hardware kit)
3 145 4773 000 4 Insert hex. M8
4 xxx xxxx xxx 2 Nut hex. self lock. M12X1,25 (Support fi tting kit)
5 xxx xxxx xxx 8 Screw hex hd M8X25 (Steering system hardware kit)
6 xxx xxxx xxx 8 Washer fl at 8X17 (Steering system hardware kit)
7 909 6074 000 1 Cable
8 xxx xxxx xxx 2 Screw M12X30 (Support fi tting kit)
9 146 2445 000 1 Steering column

10 146 2446 000 1 Support
11 146 2449 000 1 Plunger indexing
12 xxx xxxx xxx 1 Rod tension M5X52 (Kit rod tension)
13 146 2457 000 1 Bellow rubber
14 146 2458 000 1 Lever
15 909 5011 000 3 Screw oval hd M6X20 SS
16 909 6071 000 1 Steering column
17 909 6072 000 1 Wheel steering
18 909 6248 000 1 Front cover
19 xxx xxxx xxx 2 Bushing (Support fi tting kit)
20 145 9619 000 1 Joint
21 xxx xxxx xxx 2 Washer fl at 12X36 (Support fi tting kit)
22 xxx xxxx xxx 1 KENT decal (Kit decals)
23 909 6398 000 1 Support fi tting kit (4,8,19,21)
24 909 6399 000 1 Kit rod tension (1,12)
25 909 6400 000 1 Steering system hardware kit (2,5,6)
26 145 9290 000 1 Spring



2005-12

14

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C 

CONTROL PANEL ASSEMBLIES 2006-04

9 

10 

1 

74 

11 

6 

13 

12 

8 

3 

2 

5 

14 



2005-12

15

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

CONTROL PANEL ASSEMBLIES

Item No. Ref. No. Qty Description

1 145 9124 000 3 Nut hex selfl ock M3
2 146 2888 000 1 Key switch
3 145 4719 000 1 Knob for potentiometer
4 909 6605 000 3 Spacer
5 146 1727 000 1 Emergency switch
6 146 1728 000 1 Contact
7 909 6608 000 1 Electronic board support
8 146 1710 000 5 Screw M 5X10
9 xxx xxxx xxx 1 Control panel

10 909 6076 000 1 Potentiomenter
11 909 6077 000 1 Electronic board
12 909 6078 000 1 Decal control panel
13 xxx xxxx xxx 1 Control panel gasket
14 146 2887 000 1 Key
[15] 909 6647 000 1 Control panel kit (1-4-7-9-13)

2006-04



2005-12

16

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C (before serial number 061808339)

PEDAL ASSEMBLY

1

11

19 20 21 4

13

25

18

10
3 5

7

8

23

22

9

6

17

16

15

14

12
2

24

24



2005-12

17

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C (before serial number 061808339)

PEDAL ASSEMBLY

Item No. Ref. No. Qty Description

1 08053500 1 Nut  M4
2 08812095 4 Screw M6X16
3 145 4510 000 2 Washer split  4
4 145 1147 000 2 Spring washer
5 145 6015 000 1 Screw hex hd M4X20
6 145 1241 000 1 Clamp
7 145 2473 000 1 Rod tension M6x32
8 145 4527 000 2 Nut hex low M6
9 145 5867 000 2 Screw hex hd 3,9X13

10 145 9144 000 1 Washer fl at 4X9
11 145 9141 000 2 Screw hex hd M4X16
12 146 1938 000 1 Speed contr. pedal bracket
13 146 1939 000 1 Speed contr. pedal support
14 146 2910 000 1 Speed control pedal
15 146 2062 000 1 Gasket 
16 146 2315 000 1 Pedal gasket
17 146 2480 000 1 Harness drive pedal
18 145 9228 000 3 Washer split 6
19 146 2882 000 1 Lever
20 146 2883 000 1 Spring 
21 146 2884 000 1 Spacer
22 145 4086 000 1 Pedal cover
23 145 8479 000 1 Dowel M6
24 08361400 7 Nut hex selfl ock low M6
25 145 9227 000 3 Screw hex hd M6X20
[26] 146 2881 000 1 Speed control pedal complete kit (1,2,3,4,5,6,7,8,9,10,11, 12,13,14,15,16,17, 

18,19,20,21,22,23,24,25,)



2005-12

18

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C (after serial number 061808339)

PEDAL ASSEMBLY

25

18

10
3 5

7

8

23

22

9

6

16

15

14

12

2

24 17

1

11

19 20 21 4

13

24

2006-06



2005-12

19

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C (after serial number 061808339)

PEDAL ASSEMBLY

Item No. Ref. No. Qty Description

1# 08053500 1 Nut  M4
2# 08812095 4 Screw M6x16
3# 145 4510 000 2 Washer split 4 
4# 145 1147 000 2 Spring washer
5# 145 6015 000 1 Screw hex hd M4X20
6# 145 1241 000 1 Clamp
7# 145 2473 000 1 Rod tension M6x32
8# 145 4527 000 2 Nut hex low M6
9# 145 5867 000 2 Screw hex hd 3,9X13

10# 145 9144 000 1 Washer fl at 4X9
11# 145 9141 000 2 Screw hex hd M4X16
12# 146 2929 000 1 Speed control pedal bracket
13# 146 2930 000 1 Speed control pedal support
14# 146 2910 000 1 Speed control pedal
15# 146 2062 000 1 Gasket 
16# 146 2315 000 1 Pedal gasket
17# 146 2480 000 1 Harness drive pedal
18# 145 9228 000 3 Washer split 6
19# 146 2882 000 1 Lever
20# 146 2883 000 1 Spring 
21# 146 2884 000 1 Spacer
22# 145 4086 000 1 Pedal cover
23# 145 8479 000 1 Dowel M6
24# 08361400 6 Nut hex selfl ock low M6
25# 145 9227 000 3 Screw hex hd M6X20
[26]# 146 2952 000 1 Speed control pedal complete kit (1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17, 

18,19,20,21,22,23,24,25,)

2006-06



2005-12

20

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

FOOTBOARD ASSEMBLY

2 

3 

4 5 

6 

7

1 

SE
E 

EL
EC

TR
IC

AL
 C

OM
PO

NE
NT

S

SE
E 

PE
DA

L A
SS

EM
BL

Y

8



2005-12

21

909 6458 000(3)2006-06

Item No. Ref. No. Qty Description

1 909 5899 000 1 Footboard
2 xxxxxxxx 2 Washer fl at 6X18 (Footboard Assembly hardware kit)
3 145 4618 000 4 Blind nut M6 SS
4 xxx xxxx xxx 2 Washer split 6 (Footboard Assembly hardware kit)
5 xxx xxxx xxx 2 Screw M6X16 SS (Footboard Assembly hardware kit)
6 146 0759 000 4 Dowel M6X25
7 909 6122 000 1 Electronic card cover
8 909 6369 000 1 Footboard Assembly hardware kit (2,4,5)

RAZOR BLADE 26D - 28D - 28C

FOOTBOARD ASSEMBLY



2005-12

22

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

SOLUTION SYSTEM

TO
 T

HE
 B

RU
SH

ES

3 

7 

8 

2 23
 

28
 

1 

27
 

9 
4 

10
 

22
 

20
 

26
 

13
 

21
 30

 

6 11
 14
 

19
 

29
 

12
 

5 
25

 
15

 

18
 17

 
16

 

24
 

31
 

32
 

33

34
 

35
 

38
 

37
 

36
 



2005-12

23

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

SOLUTION SYSTEM

Item No. Ref. No. Qty Description

1 xxxxxxxx 1 Pipe holder 90° (Pressure sensor hose kit)
2 xxxxxxxx 2 Nut hex low M4 selfl ock. SS (Filter fi tting kit)
3 xxx xxxx xxx 2 Screw hex. hd M6X16 SS (Support fi tting kit)
4 xxx xxxx xxx 1 Washer split 8 (Solution system hardware kit)
5 33003496 6 Hose clamp
6 xxx xxxx xxx 4 Washer fl at 5X10 (Filter fi tting kit)
7 xxx xxxx xxx 2 Washer split 6 (Support fi tting kit)
8 xxx xxxx xxx 2 Washer fl at 6X12,5 SS (Support fi tting kit)
9 xxx xxxx xxx 1 Screw hex. hd M8X20 SS (Solution system hardware kit)

10 xxx xxxx xxx 1 Washer fl at 8X17 SS (Solution system hardware kit)
11 xxx xxxx xxx 2 Screw M4X12 (Filter fi tting kit)
12 909 5023 000 1 Valve
13 909 5443 000 1 Solenoid valve
14 909 5207 000 1 Water fi lter
15 909 6080 000 2 Elbow 90°
16 909 6081 000 1 Pipe holder 1/2 male
17 xxx xxxx xxx 1 Gasket for cap (Cap kit )
18 xxx xxxx xxx 1 Cap 1/2 (Cap kit )
19 909 6085 000 3 Pipe holder straight
20 909 6086 000 1 Curved elbow M/F
21 909 6087 000 1 Curved elbow 90° M
22 909 6088 000 1 Support, solenoid valve
23 909 6091 000 1 Pressure sensor
24 909 6328 000 1 Drain Hose
25 909 6346 000 1 Hose L=350
26 909 6347 000 1 Hose L=260
27 xxxxxxxx 1 Hose (Pressure sensor hose kit)
28 xxxxxxxx 1 Hose (Pressure sensor hose kit)
29 909 6348 000 1 Hose L=50
30 909 5215 000 1 Net, water fi lter and gasket
31 145 5869 000 2 Screw 3,9X9,5
32 xxx xxxx xxx 1 Clamp (Pressure sensor hose kit)
33 xxx xxxx xxx 1 Pipe holder (Pressure sensor hose kit)
34 909 6389 000 1 Cap kit (17,18)
35 909 6390 000 1 Pressure sensor hose kit (1,27,28,32,33)
36 909 6391 000 1 Filter fi tting kit (2,6,11)
37 909 6392 000 1 Support fi tting kit (3,7,8)
38 909 6393 000 1 Solution system hardware kit (4,9,10)



2005-12

24

909 6458 000(3)2006-06

RAZOR BLADE 26D 

SQUEEGEE SYSTEM

18

30

23
14

24
29 25

32

28

15

16

27

33

31

17 26

22

21

20

19

34

1225

4

1

3

7
6

13

8

9

10

35

25

9

36

37

38

39

40

11

41



2005-12

25

909 6458 000(3)2006-06

RAZOR BLADE 26D

SQUEEGEE SYSTEM

Item No. Ref. No. Qty Description

1 xxxxxxxx 2 Nut hex low M6 selfl ock. (Squeegee system hardware kit)
2 xxxxxxxx 1 Nut hex low M8 (Handwheel fi tting kit)
3 08601509 1 Pin, squeegee support
4 909 6223 000 1 Handwheel M8x45
5 xxxxxxxx 1 Spacer ø8xø10x7 (Handwheel fi tting kit)
6 xxx xxxx xxx 2 Screw hex hd M6X25 (Squeegee system hardware kit)
7 xxx xxxx xxx 2 Washer fl at 6X12.5 (Squeegee system hardware kit)
8 xxx xxxx xxx 4 Nut hex M6 selfl lock. SS (Tension rod fi tting kit)
9 xxx xxxx xxx 6 Spacer 6.1 X 10 X 6.5 (Tension rod fi tting kit - Squeegee system hardware kit)
10 xxx xxxx xxx 4 Screw hex hd M6X40 SS (Tension rod fi tting kit)
11 909 6103 000 1 Squeegee support
12 909 6104 000 1 Plate, squeegee support
13 909 6105 000 4 Tension rod
14 xxxxxxxx 1 Latch (Squeegee latch kit - Kit squeegee 26D)
15 08603830 1 Blade front (Kit squeegee 26D)
15* 909 5629 000 1 Non marking front blade
16 08602460 2 Roller bumper (KIt squeegee bumper roller - Kit squeegee 26D)
17 08603665 2 Squeegee wheel (Kit squeegee 26D)
18 909 5294 000 1 Weldment squeegee tool (Kit squeegee 26D)
19 xxxxxxxx 4 Screw hex hd M5x20 SS (Kit squeegee 26D)
20 xxxxxxxx 6 Nut hex self lock M5 SS (Kit squeegee 26D)
21 xxxxxxxx 2 Spacer, squeegee wheel (Kit squeegee 26D)
22 08603879 1 Kit squeegee wheel (Kit squeegee 26D)
23 xxxxxxxx 2 Nut hex self lock M4 SS (Squeegee latch kit - Kit squeegee 26D)
24 xxxxxxxx 2 Screw pan phil M4x10 SS (Squeegee latch kit - Kit squeegee 26D)
25 145 0461 000 10 Wing nut M6 (Kit squeegee 26D)
26 xxxxxxxx 2 Bracket squeegee wheel (Kit squeegee 26D)
27 xxxxxxxx 2 Spacer ø6,3xø9,5x21 (KIt squeegee bumper roller - Kit squeegee 26D)
28 08603831 1 Strap front (Kit squeegee 26D)
29 08603834 1 Strap right rear (Kit squeegee 26D)
30 08603833 1 Strap left rear (Kit squeegee 26D)
31 08603675 2 Thumb nut squeegee fi xing (Kit squeegee 26D)
32 08603832 1 Blade rear (Kit squeegee 26D)
33 08603880 1 KIt squeegee bumper roller (16,27,36,37) (Kit squeegee 26D)
34 909 5372 000 1 Kit squeegee 26D (14,15,16,17,18,19,20,21,22,23,24,25,26,27,28,29,30,31, 

32,33,35,36,37,38)
35 xxxxxxxx 2 Screw hex hd M5x45 SS (Kit squeegee 26D)
36 xxxxxxxx 2 Screw M6X35 (KIt squeegee bumper roller - Kit squeegee 26D)
37 xxxxxxxx 2 Washer fl at 6X18 SS (KIt squeegee bumper roller - Kit squeegee 26D)
38 909 6394 000 1 Squeegee latch kit (14,23,24) (Kit squeegee 26D)
39 909 6395 000 1 Tension rod fi tting kit (8,9,10)
40 909 6396 000 1 Handwheel fi tting kit (2,5)
41 909 6397 000 1 Squeegee system hardware kit (1,6,7,9)

[42*] 08603973 1 Blades oil resistant kit 26D



2005-12

26

909 6458 000(3)2006-06

RAZOR BLADE  28D - 28C

SQUEEGEE SYSTEM

18

26

29

25

14

23

24

30

31
27

16
21

15

28

33

2017
22

19

32
35

34

1225

4

1

3

7
6

13

8

9

10

25

9

36

37

11

38

39

40

41



2005-12

27

909 6458 000(3)2006-06

RAZOR BLADE  28D - 28C

SQUEEGEE SYSTEM

Item No. Ref. No. Qty Description

1 xxxxxxxx 2 Nut hex low M6 selfl ock. (Squeegee system hardware kit)
2 xxxxxxxx 1 Nut hex low M8 (Handwheel fi tting kit)
3 08601509 1 Pin, squeegee support
4 909 6223 000 1 Handwheel M8x45
5 xxxxxxxx 1 Spacer ø8xø10x7 (Handwheel fi tting kit)
6 xxx xxxx xxx 2 Screw hex hd M6X25 (Squeegee system hardware kit)
7 xxx xxxx xxx 2 Washer fl at 6X12.5 (Squeegee system hardware kit)
8 xxx xxxx xxx 4 Nut hex M6 selfl lock. SS (Tension rod fi tting kit)
9 xxx xxxx xxx 6 Spacer 6.1 X 10 X 6.5 (Tension rod fi tting kit - Squeegee system hardware kit)

10 xxx xxxx xxx 4 Screw hex hd M6X40 SS (Tension rod fi tting kit)
11 909 6103 000 1 Squeegee support
12 909 6104 000 1 Plate, squeegee support
13 909 6105 000 4 Tension rod
14 xxxxxxxx 1 Latch (Squeegee latch kit -Kit squeegee 28D-28C)
15 909 5348 000 1 Blade front (Kit squeegee 28D-28C)
15* 909 5513 000 1 Non marking front blade (Kit squeegee 28D-28C)
16 08602460 2 Roller bumper (Kit squeegee bumper roller - Kit squeegee 28D-28C) 
17 08603665 2 Squeegee wheel (Kit squeegee 28D-28C)
18 909 5487 000 1 Weldment squeegee tool (Kit squeegee 28D-28C)
19 xxxxxxxx 6 Nut hex low selfl ock.M5 SS (Kit squeegee 28D-28C)
20 xxxxxxxx 2 Screw hex  hd M5x45 SS (Kit squeegee 28D-28C)
21 08603880 1 Kit squeegee bumper roller (16,27,36,37) (Kit squeegee 28D-28C)
22 xxxxxxxx 2 Bracket squeegee wheel (Kit squeegee 28D-28C)
23 xxxxxxxx 2 Nut hex self lock M4 SS (Squeegee latch kit - Kit squeegee 28D-28C)
24 xxxxxxxx 2 Screw M4x10 SS (Squeegee latch kit - Kit squeegee 28D-28C)
25 145 0461 000 11 Wing nut M6 (Kit squeegee 28D-28C)
26 909 5350 000 1 Blade rear (Kit squeegee 28D-28C)
27 xxxxxxxx 2 Spacer ø6,3xø9,5x21 (Kit squeegee bumper roller - Kit squeegee 28D-28C) 
28 909 5349 000 1 Strap front (Kit squeegee 28D-28C)
29 909 5352 000 1 Strap right rear (Kit squeegee 28D-28C)
30 909 5351 000 1 Strap left rear (Kit squeegee 28D-28C)
31 08603675 2 Thumb nut squeegee fi xing (Kit squeegee 28D-28C)
32 xxxxxxxx 4 Screw hex hd M5x20 SS (Kit squeegee 28D-28C)
33 909 5373 000 1 Kit squeegee 28D-28C (14,15,16,17,18,19,20,21,22,23,24,25,26,27,28,29,30,

31,32,34,35,36,37,38)
34 xxxxxxxx 2 Spacer (Kit squeegee 28D-28C)
35 08603879 1 Kit squeegee wheel (Kit squeegee 28D-28C)
36 xxxxxxxx 2 Screw M6X35 (Kit squeegee bumper roller - Kit squeegee 28D-28C) 
37 xxxxxxxx 2 Washer fl at 6X18 SS (Kit squeegee bumper roller - Kit squeegee 28D-28C) 
38 909 6394 000 1 Squeegee latch kit (14,23,24) (Kit squeegee 28D-28C)
39 909 6395 000 1 Tension rod fi tting kit (8,9,10)
40 909 6396 000 1 Handwheel fi tting kit (2,5)
41 909 6397 000 1 Squeegee system hardware kit (1,6,7,9)

[42*] 909 5466 000 1 Blades oil resistant kit 28D-28C



2005-12

28

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D 

DISC BRUSHES SYSTEM

22 
3 

8 
7 

21 

20 

29 

27 

32 

16 

26 

36 28 

35 

24 

30 

15

23 

10 
12 

17 

2 

6

25 

18

19 

11 
33 34 

31 

9 

1 
4 
5 

13 

14 

37 

19 
14 
13 

11

33 

34 

mm 280

mm 280

Solution system

38 

27

29

21

18

39 

40 

41 

42 

43 

44 

45 



2005-12

29

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D 

DISC BRUSHES SYSTEM

Item No. Ref. No. Qty Description

1 xxxxxxxx 1 Spacer (Roller bumper fi tting kit)
2 145 8395 000 2 Washer fl at 8X24 SS (Brush Deck hardware kit)
3 xxxxxxxx 6 Washer M6 (Hub fi tting kit)
4 08602460 1 Roller bumper (Roller bumper fi tting kit)
5 xxxxxxxx 1 Nut hex low M6 selfl ock. SS (Roller bumper fi tting kit)
6 xxxxxxxxx 2 Brush   
7 08812306 1 Hub, brush right red. gearmotor  
8 08812480 2 Hub
9 xxxxxxxx 1 Screw M6x35 (Roller bumper fi tting kit)

10 xxx xxxx xxx 8 Washer SS (Reductiongear motor fi tting kit)
11 xxx xxxx xxx 10 Wing nut M6 (Wing nuts kit)
12 xxx xxxx xxx 8 Screw hex hd M6x20 SS (Reductiongear motor fi tting kit)
13 xxx xxxx xxx 4 Screw hex hd M10x80 (Side skirt fi tting kit)
14 xxx xxxx xxx 4 Nut M10 SS (Side skirt fi tting kit)
15 xxx xxxx xxx 2 Tab 5X5X25 (Reductiongear motor fi tting kit)
16 xxx xxxx xxx 2 Split pin 3 (Split pin kit)
17 xxx xxxx xxx 2 Screw hex hd M8x30 SS
18 145 9961 000 6 Washer fl at 6X12,5 SS (Brush deckwater hose kit)
19 146 1036 000 8 Handwheel M10
20 146 1037 000 1 Handwheel 
21 909 6266 000 6 Screw  M6x10 SS (Brush deckwater hose kit)
22 xxx xxxx xxx 6 Screw  M6x20 SS (Hub fi tting kit)
23 xxx xxxx xxx 2 Spacer (Reductiongear motor fi tting kit)
24 909 5226 000 1 Brush Deck 26D
24 909 6250 000 1 Brush Deck 28D
25 08603822 1 Hub, brush left red. gearmotor  
26 xxx xxxx xxx 1 Cable, stainless steel (Split pin kit)
27 909 5483 000 6 Clamp ø 16 (Brush deckwater hose kit)
28 909 6163 000 1 Deck motor bracket right (brush deck 26D)
28 909 6166 000 1 Deck motor bracket right (brush deck 28D)
29 909 6164 000 1 Elbow ø13 (Brush deckwater hose kit)
30 909 6165 000 2 Reductiongear motor
31 909 6168 000 1 Right skirt support
32 909 6169 000 1 Left skirt support
33 909 6170 000 2 Side skirt plate
34 909 6172 000 2 Side skirt
35 909 6220 000 1 Deck motor bracket left  (brush deck 26D)
35 909 6167 000 1 Deck motor bracket left (brush deck 28D)
36 909 5877 000 2 Carbon brush kit (4 pcs)
37 909 6162 000 1 Bracket
38 909 6351 000 1 Brush deckwater hose kit (18,21,27,29)
39 909 6352 000 2 Hub fi tting kit (3,22)
40 909 6353 000 1 Side skirt fi tting kit (13,14)
41 909 6354 000 1 Split pin kit (16,26)
42 909 6355 000 1 Roller bumper fi tting kit (1,4,5,9)
43 909 6356 000 2 Wing nuts kit  - 5 pcs (11) 
44 909 6357 000 1 Reductiongear motor fi tting kit (10,12,15,23)
45 909 6358 000 1 Brush Deck hardware kit (2,17)
[46] 909 6179 000 1 Harness brush deck
[47] 909 6343 000 1 Brush Deck kit 26D (1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,20,21,22,

23,24,25,26,27,28,29,30,31,32,33,34,35,36,37)
[48] 909 6344 000 1 Brush Deck kit 28D (1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,20,21,22,

23,24,25,26,27,28,29,30,31,32,33,34,35,36,37,46)



2005-12

30

909 6458 000(3)2006-06

RAZOR BLADE  28C (before 2006 July)

CYLINDRICAL BRUSHES SYSTEM

 3

38
 

22
 

30
 

46
 

28
 

29
 9 

4 
27

 

5 

11
 1

2 
13

 

26
 

21
 

32
 

36
 

8 

10
 

18
 

33
 

37
 

35
 

16
 

19
 

17
 

7 
15

 

20
 14

 

1 

25
 

24
 

34
 

23
 

 3
9  4

0 4
1 44

 4
3

 4
2  4

5

 5
4 5

3  5
0 5

2
 4

9

 4
7 5
1

 4
8

 2

31
 

6 

 

55
 

56

59
 

58
 

57
 

60
 

61
 

62
 

63
 

64
 



2005-12

31

909 6458 000(3)2006-06

RAZOR BLADE  28C (before 2006 July)

CYLINDRICAL BRUSHES SYSTEM

Item No. Ref. No. Qty Description

1 xxx xxxx xxx 4 Spacer (Cyl. Brush deck hardware kit)
2 909 5759 000 2 Pulley (Pulley kit)
3 909 5762 000 2 Roller (Roller kit)
4 909 5141 000 1 Hose
5 08361400 4 Nut hex low M6 selfl ock.
6 08603682 6 Nut hex low M6 selfl ock. SS
7 xxxxxxxx 6 Screw M6X12 (Cyl. Brush deck hardware kit)
8 145 0498 000 6 Screw M6X12 SS
9 145 4366 000 1 Pipe holder 

10 xxx xxxx xxx 2 Split pin 3 (Split pin kit)
11 xxx xxxx xxx 14 Washer fl at 6X12,5 (Cyl. Brush deck hardware kit)
12 xxx xxxx xxx 12 Washer split 6 (Cyl. Brush deck hardware kit)
13 xxx xxxx xxx 12 Screw hex. hd M6X16 (Cyl. Brush deck hardware kit)
14 xxx xxxx xxx 4 Screw M6X20 (Cyl. Brush deck hardware kit)
15 xxx xxxx xxx 4 Washer fl at 6X18 (Cyl. Brush deck hardware kit)
16 146 1036 000 8 Handwheel M10
17 146 1037 000 1 Handwheel
18 xxx xxxx xxx 1 Cable SS (Split pin kit)
19 909 5516 000 2 Cable clamp ø 18
20 909 5724 000 1 Crankcase belt protect. right
21 909 5725 000 1 Crankcase belt protect. Left
22 909 6225 000 1 Dirt container
23 909 5754 000 2 Spacer ø14Xø22X8
24 909 5758 000 2 Pulley
25 909 5760 000 1 Belt Poly-V right
26 909 5761 000 1 Belt Poly-V left
27 909 5772 000 1 Copper hose
28 909 5774 000 2 Electric motor 24V 600W
29 909 5802 000 1 Crankcase motor protection right
30 909 5803 000 1 Crankcase motor protection left
31 909 6189 000 1 Cylindrical brush deck frame
32 909 6191 000 2 Pin
33 909 6190 000 2 Brush support
34 146 1017 000 2 Tab
35 909 6192 000 1 Right skirt support
36 909 6193 000 1 Left skirt support
37 56407551 1 Hub
38 08603949 2 Carbon brush set (4 pcs)
39 xxx xxxx xxx 2 Washer fl at 8x17 (Roller kit)
40 xxxxxxxx 2 Nut hex low selfl ock M8 (Roller kit)
41 xxx xxxx xxx 2 Washer fl at 8x24 (Roller kit)
42 xxx xxxx xxx 4 Bearing (Roller kit)
43 xxx xxxx xxx 2 Spacer (Roller kit)
44 xxx xxxx xxx 2 Pin (Roller kit)
45 xxx xxxx xxx 2 Pin thd form (Roller kit)
46 909 5957 000 4 Rubber pipette
47 xxx xxxx xxx 6 Bearing (Pulley kit)
48 xxx xxxx xxx 2 Pulley support (Pulley kit)
49 xxx xxxx xxx 2 Pin brush pulley (Pulley kit)
50 909 5728 000 2 Brush hub (Pulley kit)
51 xxx xxxx xxx 2 Spacer ø15Xø20X4 (Pulley kit)
52 xxx xxxx xxx 4 Key 5X5X20 (Pulley kit)
53 xxx xxxx xxx 2 Washer fl at 6X24 SS (Pulley kit)
54 xxx xxxx xxx 2 Screw hex. hd M6X20 SS (Pulley kit)
55 909 5964 000 2 Handwheel M8
56 909 6162 000 1 Bracket
57 909 6194 000 2 Side skirt



2005-12

32

909 6458 000(3)2006-06

RAZOR BLADE  28C (before 2006 July)

CYLINDRICAL BRUSHES SYSTEM

 3

38
 

22
 

30
 

46
 

28
 

29
 9 

4 
27

 

5 

11
 1

2 
13

 

26
 

21
 

32
 

36
 

8 

10
 

18
 

33
 

37
 

35
 

16
 

19
 

17
 

7 
15

 

20
 14

 

1 

25
 

24
 

34
 

23
 

 3
9  4

0 4
1 44

 4
3

 4
2  4

5

 5
4 5

3  5
0 5

2
 4

9

 4
7 5
1

 4
8

 2

31
 

6 

 

55
 

56

59
 

58
 

57
 

60
 

61
 

62
 

63
 

64
 



2005-12

33

909 6458 000(3)2006-06

RAZOR BLADE  28C (before 2006 July)

CYLINDRICAL BRUSHES SYSTEM

Item No. Ref. No. Qty Description

58 909 6195 000 2 Side skirt plate
59 145 0461 000 10 Wing nut M6
60 08602460 2 Roller bumper
61 909 6354 000 1 Split pin kit (10,18)
62 909 6360 000 2 Roller kit (3,39,40,41,42,43,44,45)
63 909 6361 000 2 Pulley kit  (2,47,48,49,50,51,52,53,54)
64 909 6362 000 1 Cyl. Brush deck hardware kit (1,7,11,12,13,14,15)
[65] 909 6196 000 1 Harness cyl. brush deck
[66] 909 6345 000 1 Cylindrical brush deck kit (1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,20,

21,22,23,24,25,26,27,28,29,30,31,32,33,34,35,36,37,38,39,40,41,42,43,44,
45,46,47,48,49,50,51,52,53,54,55,56,57,58,59,60,65)



2005-12

34

909 6458 000(3)2006-06

2006-06

RAZOR BLADE  28C (after 2006 July)

CYLINDRICAL BRUSHES SYSTEM

 3

38
 

22
 

30
 

46
 

28
 

29
 9 

4 
27

 

5 

11
 1

2 
13

 

26
 

21
 

32
 

36
 

8 

10
 

18
 

33
 

37
 

35
 

16
 

19
 

17
 

7 
15

 

20
 14

 

1 

25
 

24
 

34
 

23
 

 3
9  4

0 4
1 44

 4
3

 4
2  4

5

 5
4 5

3  5
0 5

2
 4

9

 4
7 5
1

 4
8

 2

31
 

6 

 

55
 

56

59
 

58
 

57
 

60
 

61
 

62
 

63
 

64
 



2005-12

35

909 6458 000(3)2006-06

2006-06

RAZOR BLADE  28C (after 2006 July)

CYLINDRICAL BRUSHES SYSTEM

Item No. Ref. No. Qty Description

1 xxx xxxx xxx 4 Spacer (Cyl. Brush deck hardware kit)
2# 909 6730 000 2 Pulley (Pulley kit)
3 909 5762 000 2 Roller (Roller kit)
4 909 5141 000 1 Hose
5 08361400 4 Nut hex low M6 selfl ock.
6 08603682 6 Nut hex low M6 selfl ock. SS
7 xxxxxxxx 6 Screw M6X12 (Cyl. Brush deck hardware kit)
8 145 0498 000 6 Screw M6X12 SS
9 145 4366 000 1 Pipe holder 

10 xxx xxxx xxx 2 Split pin 3 (Split pin kit)
11 xxx xxxx xxx 14 Washer fl at 6X12,5 (Cyl. Brush deck hardware kit)
12 xxx xxxx xxx 12 Washer split 6 (Cyl. Brush deck hardware kit)
13 xxx xxxx xxx 12 Screw hex. hd M6X16 (Cyl. Brush deck hardware kit)
14 xxx xxxx xxx 4 Screw M6X20 (Cyl. Brush deck hardware kit)
15 xxx xxxx xxx 4 Washer fl at 6X18 (Cyl. Brush deck hardware kit)
16 146 1036 000 8 Handwheel M10
17 146 1037 000 1 Handwheel
18 xxx xxxx xxx 1 Cable SS (Split pin kit)
19 909 5516 000 2 Cable clamp ø 18

20# 909 6785 000 1 Crankcase belt protect. right
21# 909 6785 000 1 Crankcase belt protect. Left
22 909 6225 000 1 Dirt container
23 909 5754 000 2 Spacer ø14Xø22X8
24 909 5758 000 2 Pulley

25# 909 5761 000 1 Belt Poly-V right
26# 909 6731 000 1 Belt Poly-V left
27 909 5772 000 1 Copper hose
28 909 5774 000 2 Electric motor 24V 600W
29 909 5802 000 1 Crankcase motor protection right
30 909 5803 000 1 Crankcase motor protection left
31 909 6189 000 1 Cylindrical brush deck frame
32 909 6191 000 2 Pin
33 909 6190 000 2 Brush support
34 146 1017 000 2 Tab
35 909 6192 000 1 Right skirt support
36 909 6193 000 1 Left skirt support
37 56407551 1 Hub
38 08603949 2 Carbon brush set (4 pcs)
39 xxx xxxx xxx 2 Washer fl at 8x17 (Roller kit)
40 xxxxxxxx 2 Nut hex low selfl ock M8 (Roller kit)
41 xxx xxxx xxx 2 Washer fl at 8x24 (Roller kit)
42 xxx xxxx xxx 4 Bearing (Roller kit)
43 xxx xxxx xxx 2 Spacer (Roller kit)
44 xxx xxxx xxx 2 Pin (Roller kit)
45 xxx xxxx xxx 2 Pin thd form (Roller kit)
46 909 5957 000 4 Rubber pipette
47 xxx xxxx xxx 6 Bearing (Pulley kit)
48 xxx xxxx xxx 2 Pulley support (Pulley kit)
49 xxx xxxx xxx 2 Pin brush pulley (Pulley kit)
50 909 5728 000 2 Brush hub (Pulley kit)
51 xxx xxxx xxx 2 Spacer ø15Xø20X4 (Pulley kit)
52 xxx xxxx xxx 4 Key 5X5X20 (Pulley kit)
53 xxx xxxx xxx 2 Washer fl at 6X24 SS (Pulley kit)
54 xxx xxxx xxx 2 Screw hex. hd M6X20 SS (Pulley kit)
55 909 5964 000 2 Handwheel M8
56 909 6162 000 1 Bracket
57 909 6194 000 2 Side skirt



2005-12

36

909 6458 000(3)2006-06

2006-06

RAZOR BLADE  28C (after 2006 July)

CYLINDRICAL BRUSHES SYSTEM

 3

38
 

22
 

30
 

46
 

28
 

29
 9 

4 
27

 

5 

11
 1

2 
13

 

26
 

21
 

32
 

36
 

8 

10
 

18
 

33
 

37
 

35
 

16
 

19
 

17
 

7 
15

 

20
 14

 

1 

25
 

24
 

34
 

23
 

 3
9  4

0 4
1 44

 4
3

 4
2  4

5

 5
4 5

3  5
0 5

2
 4

9

 4
7 5
1

 4
8

 2

31
 

6 

 

55
 

56

59
 

58
 

57
 

60
 

61
 

62
 

63
 

64
 



2005-12

37

909 6458 000(3)2006-06

2006-06

RAZOR BLADE  28C (after 2006 July)

CYLINDRICAL BRUSHES SYSTEM

Item No. Ref. No. Qty Description

58 909 6195 000 2 Side skirt plate
59 145 0461 000 10 Wing nut M6
60 08602460 2 Roller bumper
61 909 6354 000 1 Split pin kit (10,18)
62 909 6360 000 2 Roller kit (3,39,40,41,42,43,44,45)
63 909 6361 000 2 Pulley kit  (2,47,48,49,50,51,52,53,54)
64 909 6362 000 1 Cyl. Brush deck hardware kit (1,7,11,12,13,14,15)
[65] 909 6196 000 1 Harness cyl. brush deck
[66] 909 6345 000 1 Cylindrical brush deck kit (1,2,3,4,5,6,7,8,9,10,11,12,13,14,15,16,17,18,19,20,

21,22,23,24,25,26,27,28,29,30,31,32,33,34,35,36,37,38,39,40,41,42,43,44,
45,46,47,48,49,50,51,52,53,54,55,56,57,58,59,60,65)



2005-12

38

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D 

DISC BRUSHES ACCESSORIES

26D BRUSHES 
909 5332 000 - Prolene 
909 5334 000 - Midgrit 240 
909 5336 000 - Midlite Grit 180 
909 5338 000 - Prolite 
909 5340 000 - Union Mix 
909 5330 000 - Pad holder kit 

26D Squeegee Blades 
08603830 - Front blade standard 
08603832 - Rear blade standard 
08603973 - Oil resistant blade kit 
909 5629 000 - Non marking front blade 

 28D Squeegee Blades 
909 5348 000 - Front blade std 
909 5350 000 - Rear blade std 
909 5466 000 - Oil resistant blade kit 
909 5513 000 - Non marking front blade 

 1      909 5372 000   1     26D Squeegee kit 
 1      909 5373 000   1     28D Squeegee kit 
 

Item    Ref. No.            Qty     Description 

28D BRUSHES 
909 5333 000 - Prolene 
909 5335 000 - Midgrit 240 
909 5337 000 - Midlite Grit 180 
909 5339 000 - Prolite 
909 5341 000 - Union Mix 
909 5331 000 - Pad holder kit 

1 



2005-12

39

909 6458 000(3)2006-06

RAZOR BLADE  28C

CYLINDRICAL BRUSHES ACCESSORIES

 
 

28C Squeegee Blades 
909 5348 000 - Front blade standard 
909 5350 000 - Rear blade standard 
909 5466 000 - Oil resistant blade kit 
909 5513 000 - Non marking front blade 

 

  1      909 5373 000   1        28C Squeegee kit 
 

Item    Ref. No.             Qty       Description 

1 

28C BRUSHES 
 
56412191 - Soft Nylon 
56412192 - Hard Nylon 
56412046 - Prolene 
56412193 - 180 Grit  
56412194 - 80 Grit   
56412195 - 46 Grit  



2005-12

40

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

SEAT ASSEMBLY

6 

9 

5 

7 

2 

1 

10 3 11 

8 

4

12 

13 

14 SEE ACCESSORIES



2005-12

41

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

SEAT ASSEMBLY

Item No. Ref. No. Qty Description

1 xxxxxxxx 2 Washer fl at 6X12,5 (Seat Assembly hardware kit)
2 xxxxxxxx 1 Black cap (Lever fi tting kit )
3 xxx xxxx xxx 6 Washer fl at 6X18 SS (Seat Assembly hardware kit)
4 xxx xxxx xxx 2 Screw M6X45 (Seat Assembly hardware kit)
5 909 5897 000 1 Seat
6 909 6244 000 1 Seat support
7 909 6098 000 1 Cap ø 85
8 xxx xxxx xxx 1 Lever (Lever fi tting kit)
9 909 6242 000 1 Microswitch

10 xxx xxxx xxx 2 Screw M6X40 SS (Seat Assembly hardware kit)
11 xxx xxxx xxx 4 Screw M6X35 (Seat Assembly hardware kit)
12 909 6383 000 1 Lever fi tting kit (2,8)
13 909 6473 000 1 Lever fi xing plate
14 145 1756 000 2 Screw 2,9X9,5 SS
[15] 909 6384 000 1 Seat Assembly hardware kit (1,3,4,10,11)



2005-12

42

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

LIFTING BRUSH DECK SYSTEM

4 

21 

16 

25 
14 

22 

13 
9 

7 
19 

18 

20

17 

12 

2 
23 26 

1 

5 

15 3 6 8 

24 

11 

10 

7 

27 

4 

9 
28 

29 



2005-12

43

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

LIFTING BRUSH DECK SYSTEM

Item No. Ref. No. Qty Description

1 xxxxxxxx 1 Nut hex M6 selfl ock. (Hardware kit)
2 xxxxxxxx 3 Nut hex low M8 selfl ock. (Actuator tube fi tting kit)
3 xxxxxxxx 9 Washer fl at 8X24 (Lever brushes support kit)
4 xxx xxxx xxx 2 Screw hex. hd M8X50 (Lever kit)
5 xxx xxxx xxx 2 Screw hex. hd M8X80 (Actuator tube fi tting kit)
6 xxx xxxx xxx 3 Washer split 8 (Lever brushes support kit)
7 xxx xxxx xxx 5 Washer fl at 8X17 (Lever kit -Actuator tube fi tting kit)
8 xxx xxxx xxx 3 Screw hex. hd M8X20 (Lever brushes support kit)
9 xxx xxxx xxx 4 Nut hex M8 selfl ock. (Lever kit -Lever brushes support kit)
10 xxx xxxx xxx 1 Screw hex. hd M6X35 (Hardware kit)
11 xxx xxxx xxx 3 Screw hex. hd M8X30 (Lever brushes support kit)
12 xxx xxxx xxx 2 Washer fl at 6X12,5 SS (Hardware kit)
13 xxx xxxx xxx 1 Nut hex low M12 selfl ock. (Lever kit)
14 146 2353 000 2 Washer fl at 16X42
15 xxx xxxx xxx 6 Spacer 8,2X15X9,5 (Lever brushes support kit)
16 909 5637 000 1 Spring gas
17 909 6107 000 1 Actuator 24V
18 909 6109 000 1 Lever
19 xxx xxxx xxx 2 Spacer 8,2X15X4 (Lever kit)
20 xxx xxxx xxx 1 Screw M12X85 (Lever kit)
21 909 6112 000 2 Spacer 8,2X15X14
22 909 6113 000 2 Spacer 8,2X15X24
23 xxx xxxx xxx 1 Tube actuator (Actuator tube fi tting kit)
24 909 6115 000 3 Lever brushes support
25 909 6117 000 1 Spring
26 xxx xxxx xxx 2 Spring (Actuator tube fi tting kit)
27 909 6385 000 1 Lever kit (4,7,9,13,19,20)
28 909 6386 000 3 Lever brushes support kit (3,6,8,9,11,15)
29 909 6387 000 1 Actuator tube fi tting kit (2,5,7,23,26) 
[30] 909 6388 000 1 Hardware kit (1,10,12)



2005-12

44

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ELECTRICAL COMPONENTS

19
 

6 

16
 

20
 

18
 

7 
4 

1 

8 

12
 

13
 2 

17
 

3 
21

 

115 

10
 

9 15
 

7 

3 

14

22



2005-12

45

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ELECTRICAL COMPONENTS

Item Ref. No. Qty Description

1 145 8046 000 1 Fuse carrier
2 xxx xxxx xxx 1 Nut hex. low  M6 (Electrical components hardware kit)
3 xxxxxxxx 5 Nut hex. low self lock. M5 (Electrical components hardware kit)
4 xxx xxxx xxx 2 Screw hex. hd M5X20 (Electrical components hardware kit)
5 xxx xxxx xxx 4 Washer split 4 (Electrical components hardware kit)
6 xxx xxxx xxx 2 Nut hex. low self lock. M4 (Electrical components hardware kit)
7 xxx xxxx xxx 5 Washer fl at 5X10 (Electrical components hardware kit)
8 xxx xxxx xxx 3 Screw hex. hd M5X12 (Electrical components hardware kit)
9 xxx xxxx xxx 2 Washer fl at 4X9 (Electrical components hardware kit)

10 xxx xxxx xxx 4 Washer fl at 4X12 (Electrical components hardware kit)
11 xxx xxxx xxx 4 Screw hex. hd M4X12 (Electrical components hardware kit)
12 146 0659 000 1 Fuse carrier, maxifuse
13 909 6341 000 1 Fuse carrier
14 xxx xxxx xxx 1 Screw hex. hd M6X10 (Electrical components hardware kit)
15 xxx xxxx xxx 2 Screw hex. hd M4X35 (Electrical components hardware kit)
16 909 6131 000 1 Fan cooling
17 909 6116 000 1 Electronic components support
18 909 6118 000 1 Electronic card, traction
19 909 6119 000 1 Electronic card
20 909 6126 000 1 Buzzer 5-32V
21 909 6257 000 1 Battery charger 24V 25A  110-115V
22 145 9233 000 1 Washer
[23] 145 1980 000 1 Fuse 100A
[24] 145 9852 000 1 Fuse 5A
[25] 909 6218 000 1 Fuse 60A
[26] 909 6124 000 1 Machine harness
[27] 909 6443 000 1 Battery harness
[28] 909 6123 000 1 Harness electric box
[29] xxx xxxx xxx 1 Decal fuse 60A (Kit decals)
[30] xxx xxxx xxx 1 Decal fuse 5A (Kit decals)
[31] xxx xxxx xxx 1 Decal fuse 100A (Kit decals)
[32] 909 6363 000 1 Electrical components hardware kit (2,3,4,5,6,7,8,9,10,11,14,15)



2005-12

46

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C
BATTERY CHARGER ASSEMBLY

Re
la

y 

~ 
M

A
IN

S 

+
 

D
C
/ D

C
 

C
o
n
v
e
rt

e
r S
 

D
IS

PL
AY

 C
AR

D
 

V 
B 

I B
 

V 
C 

B
A

T
T

E
R

Y
 

+
 - 

M
AI

N
S 

FI
LT

ER
 

M
AI

N
S 

FU
SE

 

SW
IT

CH
IN

G
 P

O
W

ER
 

M
O

D
U

LE
 



2005-12

47

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

BATTERY CHARGER ASSEMBLY

Diagram Reference Ref. No. Qty Description

Not showm 909 6251 000 1 Cooling fan for battery charger 110-115V
Not showm 146 0801 000 1 Switch - battery charger 110-115V
MAINS FUSE 146 2141 000 1 Fuse 15A for battery charger  - 110-115V
Not showm 909 6259 000 1 Battery charger card -110-115V
DISPLAY CARD 909 6258 000 1 Display card - battery charger - 110-115V
Not showm 909 6260 000 1 Net cable - battery charger 110-115V



2005-12

48

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

WIRING DIAGRAM

M9
 W

IRI
NG

S W
HE

N 
TH

E C
HA

RG
ER

M9
 W

IRI
NG

S W
HE

N T
HE

 CH
AR

GE
R

IS 
IN

ST
AL

LE
D 

ON
 BO

AR
D

IS 
IN

ST
AL

LE
D 

ON
 BO

AR
D

C1C1

CHCH
BA

T
BA

T

BKBK
BKBK

RDRD

RDRD
(*

) I
f t

he
 m

ac
hi

ne
 h

av
e 

no
t t

he
 

(*
) I

f t
he

 m
ac

hi
ne

 h
av

e 
no

t t
he

 
op

tio
na

l c
ha

rg
er

 (C
H)

 in
st

al
le

d,
 

op
tio

na
l c

ha
rg

er
 (C

H)
 in

st
al

le
d,

 
C2

 co
nn

ec
to

rs
 a

re
 co

nn
ec

te
d 

C2
 co

nn
ec

to
rs

 a
re

 co
nn

ec
te

d 
to

gh
et

er
.

to
gh

et
er

.

C1C1

BKBK

EB
1

EB
1

GNGN
WHWH

GYGY
BNBN

B-B-

CSCSCSCS

B+B+

YEYE
PKPK

M2M2
M1M1

EV
1

EV
1

RDRDF1F1

RDRD

RDRD

SW
2

SW
2

SW
1

SW
1

SW
3

SW
3

M4M4

F2F2

BZ
1

BZ
1

EB
2

EB
2

YEGN YEGN

LD
1

LD
1

F3F3

SW
4

SW
4

BR
K

BR
K

M6M6

BUBU

BNBN BKBK

SW
5

SW
5

BEBE

M7M7F4F4

K1K1

EB
3 (

EB
3/2

)
EB

3 (
EB

3/2
)

SW
0

SW
0

CS
C

CS
C

J2.
3

J2.
3

J2.
2

J2.
2

J2.
1

J2.
1

RV
1

RV
1

BNBN BUBU BKBK

PR
1

PR
1

C2
(*)

C2
(*)

C2
(*)

C2
(*)

BUBU
BKBK

RDRD RDRD
M9

(*)
M9

(*)

RDRD

RDRD

RDRD
J1.

19
J1.

19

J1.
1

J1.
1

B+B+

M8M8

J3.
1

J3.
1

J3.
2

J3.
2

J3.
3

J3.
3

J3.
4

J3.
4

J1.
5

J1.
5

J1.
4

J1.
4

J1.
3

J1.
3

J4.
1

J4.
1 J4.

2
J4.

2
J4.

3
J4.

3
J4.

4
J4.

4
J4.

5
J4.

5
J4.

6
J4.

6

J2.
1

J2.
1

J2.
2

J2.
2

OU
T+

OU
T+ BR
-

BR
-

VA
-

VA
-

M3M3

OU
T+

OU
T+

J3.
3

J3.
3

J3.
6

J3.
6

J2.
3

J2.
3

J2.
4

J2.
4

J5.
1

J5.
1

J5.
2

J5.
2

B+B+
J1.

5
J1.

5

J2.
7

J2.
7

J2.
5

J2.
5

J2.
6

J2.
6

J2.
8

J2.
8

J1.
9

J1.
9

J1.
8

J1.
8

J1.
14

J1.
14

J1.
6

J1.
6

J3.
4

J3.
4

J1.
16

J1.
16

J3.
8

J3.
8

J3.
1

J3.
1

J3.
5

J3.
5

J3.
7

J3.
7

J1.
12

J1.
12

B-B-M2M2

M5M5

M1M1M1M1 M2M2

J1.
2

J1.
2

J1.
17

J1.
17

J1.
3

J1.
3

J1.
4

J1.
4

J1.
13

J1.
13

J1.
18

J1.
18

RDRD

OGOG

OGOG

BUBU BNBN

SW
6

SW
6

BUBU
BNBN

GNGN

J1.
4

J1.
4

J1.
5

J1.
5

J1.
6

J1.
6

BKBK

YEYE

OGOG

BKBK

RDRD BNBNBNBN
BUBU

RDRD BUBU

J3.
2

J3.
2

RV
2

RV
2

YE
BK

YE
BK

OGOG
OGOG

RDRD
BKBK

WHWH
BUBU

RDRD BKBK BKBK GN
BK

GN
BK

WHWH

OGOG

OG
BK

OG
BK

RD
BK

RD
BK

RD
BK

RD
BK

BU
BK

BU
BK

BUBURDRD

OGOG

J1.
7

J1.
7

GNBK GNBK

OGOG

J1.
8

J1.
8

J1.
7

J1.
7

J1.
6

J1.
6

J1.
11

J1.
11

J1.
10

J1.
10

J1.
9

J1.
9

J1.
14

J1.
14

J1.
13

J1.
13

J1.
12

J1.
12

J1.
2

J1.
2

J1.
16

J1.
16

J1.
15

J1.
15

J1.
1

J1.
1

J1.
2

J1.
2

J1.
3

J1.
3

J1.
8

J1.
8

J1.
9

J1.
9

J1.
10

J1.
10

J1.
11

J1.
11

J1.
12

J1.
12

J1.
13

J1.
13

J1.
14

J1.
14

J1.
15

J1.
15

J1.
16

J1.
16

J1.
17

J1.
17

J1.
18

J1.
18

J1.
20

J1.
20

OGOG

1
3

GN
-1

GN
-1

BU
-3

BU
-3

RD
-3

RD
-3

RD
-2

RD
-2

GN
-2

GN
-2

OG
-3

OG
-3

WH
-3

WH
-3

WH
-2

WH
-2

BU
-2

BU
-2

OG
-2

OG
-2

WH
-1

WH
-1

RD
-1

RD
-1

BU
-1

BU
-1

BKBK OG
-1

OG
-1

BUBU
BNBN

GNGN

+

D1D1

EB
1.J

5.2
EB

1.J
5.2

EB
1.J

5.1
EB

1.J
5.1

M9M9

C3C3 C3C3
CHCH

RDRD BKBK

(*)
 If 

the
 m

ac
hin

e h
av

e t
he

 
(*)

 If 
the

 m
ac

hin
e h

av
e t

he
 

op
tio

na
l ch

arg
er 

(CH
) in

sta
lle

d, 
op

tio
na

l ch
arg

er 
(CH

) in
sta

lle
d, 

the
 M

9 f
an

 is 
co

nn
ec

ted
 as

 th
e 

the
 M

9 f
an

 is 
co

nn
ec

ted
 as

 th
e 

sid
e b

ox
 sh

ow
s.

sid
e b

ox
 sh

ow
s.

D2D2

+ -+ -

90
9 6

13
4 0

00
RA

ZO
R 

BL
AD

E 
26

D 
- 2

8D
 - 

28
C

W
IR

IN
G 

DI
AG

RA
M

 

RE
V.A



2005-12

49

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

WIRING DIAGRAM

COMPONENTS

BAT 24V BATTERIES 
BE BEACON 

BRK ELECTROMAGNETIC BRAKE
BZ1 BACK-UP ALARM / HORN 
C1 BATTERY CONNECTOR 
C2 SECONDARY CHARGER CONNECTOR 
C3 EXT. FAN CHARGER CONNECTOR (OPT)
CH BATTERY CHARGER (OPT) 
CS BRUSH DECK CONNECTOR 

CSC CILINDRICAL DECK SECONDARY CONNECTOR
EB1 FUNCTIONS ELECTRONIC BOARD
EB2 DRIVE ELECTRONIC BOARD 
EB3 CONTROL PANEL BOARD 

EB3/2 C.P. BOARD W. PUMP DRIVERS (OPT)
EV1 WATER ELECTROVALVE 
F1 FUNCTIONS FUSE 
F2 DRIVE SYSTEM FUSE 
F3 LOW POWER CIRCUIT FUSE 
F4 CHEMICALS FUSE (only with EB3/2)
K1 KEY SWITCH 

LD1 DRIVE DIAGNOSTIC WARNING LIGHT
M1 LEFT BRUSH MOTOR
M2 RIGHT BRUSH MOTOR
M3 VACUUM MOTOR
M4 BRUSH DECK ACTUATOR
M5 DRIVE MOTOR
M6 SQUEEGEE ACTUATOR
M7 WATER PUMP (OPT)
M8 DETERGENT PUMP (OPT)
M9 FAN

PR1 WATER LEVEL SENSOR
RV1 WORK SPEED LIMITER
RV2 DRIVE SPEED POTENTIOMETER (PEDAL)
SW0 EMERGENCY STOP SWITCH
SW1 ACTUATOR LIMIT MICROSWITCH (POS.0)
SW2 ACTUATOR LIMIT MICROSWITCH (POS.1)
SW3 ACTUATOR LIMIT MICROSWITCH (POS.2)
SW4 STEERING SENSOR
SW5 SEAT MICROSWITCH
SW6 REV. GEAR SWITCH (IF PRESENT)



2005-12

50

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ACCESSORIES

1 

FLASHING BEACON KIT



2005-12

51

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ACCESSORIES

Item No. Ref. No. Qty Description

1* 909 6465 000 1 Flashing beacon kit
[2] 909 6466 000 1 Installation instruction for fl ashing beacon kit
[3*] 909 6468 000 1 Buzzer silencer kit
[4] 909 6469 000 1 Installation instruction for buzzer silencer kit



2005-12

52

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ACCESSORIES 2006-06

1 

2 

3 4 

WATER FEED HOSE KIT



2005-12

53

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

ACCESSORIES2006-06

Item No. Ref. No. Qty Description

1*# 909 6815 000 1 Water feed hose kit
2# xxx xxxx xxx 1 Water feed hose
3# xxx xxxx xxx 1 Water feed hose holder
4# xxxxxxxx 4 Self-tapping screw d3.5x10
0# 909 6817 000 1 Installation instruction for hose fi lling kit



2005-12

54

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

RECOMMENDED SPARE PARTS

Reference numbers Q.ty Description

26D 28D-28C

Chassis/Drive System
909 6325 000 909 6325 000 1 Drive Motor 600W 24V

909 6323 000 909 6323 000 1 Drive Tire, PU

909 6067 000 909 6067 000 2 Rear Wheel, PU

909 6324 000 909 6324 000 1 Carbon Brush (4 pcs kit)

909 6326 000 909 6326 000 1 Electric brake

Scrub System -Disk
909 5332 000 909 5333 000 2 Scrub Brushes  - standard prolene

909 6172 000 909 6172 000 2 Side Skirt blades LEFT & RIGHT

909 5877 000 909 5877 000 2 Carbon Brush (4 pcs kit)

909 6165 000 909 6165 000 2 Reductiongear motor 400W 24V

145 0461 000 145 0461 000 10 Wing nut, M6

909 6715 000 909 6715 000 1 Squeegee Actuator, (all models)

909 6107 000 909 6107 000 1 Brush deck actuator, (all models)

146 1037 000 146 1037 000 1 Handwheel

145 8564 000 145 8564 000 2 Pins 

146 1036 000 146 1036 000 8 Handwheel, M10

Scrub System -Cylindrical
56412046 2 Scrub Brushes - standard prolene

909 6194 000 2 Side Skirt blades LEFT & RIGHT

145 0461 000 10 Wing nut, M6

909 6715 000 1 Squeegee Actuator, (all models)

909 6107 000 1 Brush deck actuator, (all models)

909 5760 000 1 Belt, Brush Right

909 5761 000 1 Belt, Brush Left

909 6225 000 1 Debries container

909 5774 000 2 Motor, Brush - 600W 24V

08603949 2 Carbon brush (4 pcs kit)

909 5724 000 1 Cover, Belt right

909 5725 000 1 Cover, Belt left

909 5758 000 2 Belt Pulley

909 5759 000 2 Belt Pulley

146 1036 000 8 Handwheel, M10

909 5964 000 2 Handwheel, M8

Solution/Chemical System
909 5207 000 909 5207 000 1 Filter, Solution Assy

909 5215 000 909 5215 000 1 Net & gasket, solution fi lter

909 6328 000 909 6328 000 1 Drain hose solution tank

909 6083 000 909 6083 000 1 Cap, Drain hose solution

909 5443 000 909 5443 000 1 Solenoid Valve 

909 5023 000 909 5023 000 1 Valve 

909 6091 000 909 6091 000 1 Pressure sensor



2005-12

55

909 6458 000(3)2006-06

RAZOR BLADE 26D - 28D - 28C

RECOMMENDED SPARE PARTS

Reference numbers Q.ty Description

26D 28D-28C

Vacuum/Recovery System
146 0629 000 146 0629 000 1 Gasket, Recovery Tank Cover

909 5371 000 909 5371 000 2 Carbon Brush 

909 6095 000 909 6095 000 1 Gasket, Vacuum

909 5196 000 909 5196 000 1 Vacuum motor - 500W 24V

909 6247 000 909 6247 000 1 Cover, Recovery Tank

909 6096 000 909 6096 000 1 Hose Drain, Solution Tank 

08812259 08812259 2 Cage, fl oating ball

08812373 08812373 1 Floating ball

909 6097 000 909 6097 000 1 Vacuum hose 

909 6094 000 909 6094 000 3 Vibration damping

909 6442 000 909 6442 000 1 Acoustic insulation hose

909 6569 000 909 6569 000 1 Acoustic insulation 

Squeegee System
08603830 909 5348 000 1 Front Squeegee Blade

08603832 909 5350 000 1 Rear Squeegee Blade

08602460 08602460 2 wheel, Bumper, used on squeegee tool

08603675 08603675 2 Thumb Nut

909 6757 000 909 6757 000 1 Squeegee lift cable kit

Electrical
145 9852 000 145 9852 000 1 Fuse, 5 Amp

909 6218 000 909 6218 000 1 Fuse, 60 Amp

145 1980 000 145 1980 000 1 Fuse, 100 Amp

909 5443 000 909 5443 000 1 Solenoid valve  24VDC

146 2888 000 146 2888 000 1 Key Switch 

909 6076 000 909 6076 000 1 Potentiometer

909 6119 000 909 6119 000 1 Functions PCB

909 6077 000 909 6077 000 1 Control panel PCB

909 6317 000 909 6317 000 1 Proximity sensor

146 2480 000 146 2480 000 1 Drive pedal Potentiometer (with harness)

909 6118 000 909 6118 000 1 Speed controller

Miscellaneous
146 2887 000 146 2887 000 1 Key, Replacement

909 6257 000 909 6257 000 1 Battery charger 24V 110-115V



14600 21st Avenue North
Plymouth, MN, 55447-3408
www.kenteuroclean.com
Phone:         800-334-1083
Fax:             866-261-4779
©2006 Printed in Italy


